CH2M HiLL
1620 W. Fountainhead Parkway

j Suite 550
@ crzmHi Tempe, 52
. ‘ 85282-1843

RECE’VED FO. Box 28440
Tempe, AZ
LZ2 3 85285-8440
January 18, 2000 2 UUU Tel §02.966.8188
VW R& o Fax 602.966.9450
149462.A1.RP GRANTS MANAGEMENT |
Proud Sponscr of

National Engineers Week 2000

Mr. Rotert Jurenka, P.E.

Grants and Cooperative Agreements Officer’s Technical Representative
Stop D-8230

Bureau of Reclaration

Denver Federal Center

Building 67 at 7 Street

Denver, CO 36225

Dear Bob: -

Subject:  Transmittal of Final Technical Report

On behalf of the City of McAllen, Texas and in accordance with the Cooparative Agreement No.
98FC810073 entitled "Demonstaticn Testing of ZenoGem and Reverse Osmosis for Indirect Potable
[...]
5.31  Total Dissolved Solids vs. RUN TIMe ...vveuueereveeeeeseceseesees oo
5.32 Total Organic Carbon vs. RUN TMe w.v.vveeseeeeeevveemsaesseeeeeeeeeeoses oo
APPENDICES

Appendix A Photographs of Demonstration Plant Facilities and Associated E
Appendix B RO Projections

Appendix C  ZenoGem and RO Operating and Water Quality Data
AppendixD Laboratory Reports

Appendix E RO Spent Cleaning Solution Analysis

AppendixF  ZenoGem Permeate Ion Analysis

Appendix G RO Element Autopsy

Appendix H ZENON Budget Proposals

AppendixI  ZenoGem and ZeeWeed Cost Comparison

Appendix] RO Integrity Testing

quipment



Acronyms and Abbreviations

ACOE
ALK
ASL
bio-P
BOD
BOR

CBOD,

CFU
CcIp
COD
CST
CSWS
DO
DSVI
EPA
EPRI
ftZ
g/L
GAC
gfd

gpm

HPC
HRT
1&C
in Hg

KLT
MBR
MCL

mg/L
mgd
mL

ML
MLSS
MLVSS

NH,-N

Army Corps of Engineers
alkalinity

Applied Sciences Laboratory
biological phosphorus
biochemical oxygen demand
Bureau of Reclamation
celsius

carbonaceous biochemical oxygen demand

cubic feet per minute

colony forming units

clean in place

chemical oxygen demand
capillary suction time

Central and Southwest Services
dissolved oxygen

diluted sludge volume index
Environmental Protection Agency
Electric Power Research Institute
square feet

grams per liter

granular activated carbon
gallons per square foot per day
gallons per day

gallons per minute

haloacetic acid

heterotrophic plate count
hyraulic residence time
instrumentation and controls
inches of mercury

indirect potable reuse

King Lee Technologies
membrane bioreactor
maximum contaminant level
microfiltration

milligrams per liter

million gallons per day
milliliters

million liters

mixed liquor suspended solids
mixed liquor volatile suspended solids
millimeter

nitrogen

ammonia nitrogen




TSS

UOSA
pg/L

BS/cm

normalized product flow
nephelometric turbidity unit
operations and maintenance
oxygen uptake rate
phosphorus

picoCuries per liter

pressure drop coefficient
programmable logic controller
parts per million

pounds per square inch
pounds per square inch gauge
reverse 0smosis

standard cubic feet per minute
silt density index

screened degritted sewage
Safe Drinking Water Act
solubility index

solids retention time

total dissolved solids
trihalomethane

total Kjeldahl nitrogen
transmembrane pressure

total nitrogen

Texas Natural Resources Conservation Committee
total organic carbon

total phosphorus

total suspended solids

Texas Water Development Board
ultrafiltration

Upper Occoquan Sewage Authority
ultraviolet

micrograms per liter

microns

microSiemens per centimeter
wastewater treatment plant

viil



SECTION 1

Introduction and Background

This report documents wastewater reclamation demonstration testing performed at the
McAllen, Texas, wastewater treatment plant (WWTP} No. 2. The study was conducted
under Task D: Water Recycling and Reuse of the U.S. Bureau of Reclamation’s (BOR)
Desalination Research and Development Program. The Program sponsors this research
in an effort to lower the cost of treatment technologies. Testing was conducted from
February 1999 to October 1999.

The results of previous pilot testing conducted for the City of McAllen (Water Treatment
Technology Program Report No. 26) concluded that treating the City’s wastewater with a
membrane bioreactor (MBR) system (ZenoGem) followed by reverse osmosis (RO) and
final disinfection (chlorination or ultraviolet [UV] light) may provide for a simpler,
potentially less costly, treatment process for the reclamation of a portion of the City’s
wastewater to supplement current water supplies obtained from the Rio Grande River.
The reclaimed water produced by the MBR/RO/ disinfection process would in most
respects contain significantly lower concentrations of most substances currently
regulated under the Safe Drinking Water Act (SDWA), and as such, could improve the
inorganic quality of the Ric Grande River water. However, unlike microfiltration (MF),
which has been used extensively for RO pretreatment of secondary effluent, no testing
has been reported on the use of the ZenoGem process to convert wastewater directly to
RO feedwater for the purpose of producing a high quality effluent suitable for indirect
potable reuse.

The purpose of this study was threefold: 1) to demonstrate the long-term operability and
reliability of the ZenoGem system, 2) demonstrate the feasibility of RO treatment of
ZenoGem permeate for the production of reclaimed water, and 3) determine if the
MBR/RO process has operational, cost, and water quality benefits compared to the
conventional WWTP/MF/RO in the context of indirect potable reuse (IPR).

This section addresses the following information:

* Defines indirect potable reuse.

* Explains the City of McAllen’s motivations for considering implementation of
indirect potable reuse to help solve their water supply problems.

* Describes the regulatory issues associated with implementation, and explains the
reasons membrane processes, in particular MF/ultrafiltration (UF) and RO, are
integral to its implementation.

¢ Presents conclusions and recommendations from this study.

1.1 Indirect Potable Reuse—Definition and History

Indirect potable reuse is the recovery of water from wastewater for the purposeful re-
introduction into either a surface water or groundwater body that ultimately serves as a
drinking water supply. Unplanned IPR has been occurring since humans first began
disposing of wastewater into watersheds that are hydrologically connected to raw water




SECTION 1. INTRODUCTION AND BACKGROUND

supplies. Planned IPR began in the U S. in the 1960s. A summary of some of the major
milestones in the development of potable reuse as a viable component of a water
resource management plan is presented below.

The Whittier Narrows Groundwater Replenishment Project, California. In 1962, the
County Sanitation Districts of Los Angeles began spreading disinfected secondary
effluent from a 10-million-gallon-per-day (mgd) (37.9 million liters [ML]/day) water
reclamation plant to an underground potable water supply. The reclaimed water
accounts for an annual average of 16 percent of the total inflow to the groundwater
basin. The local population is estimated to be exposed to from 0 to 23 percent reclaimed
water. An independent scientific advisory panel to the State of California conducted an
extensive review of the project data and concluded that the Whittier Narrows
Groundwater Replenishment Project was as safe as commonly used surface water
supplies.

Orange County, California, Water District. Since 1976, the Orange County, California,
Water District’s Water Factory 21 has been reclaiming unchlorinated secondary effluent
to drinking water quality and recharging it into a heavily used groundwater source to
prevent salt water intrusion. The water recovery treatment facility is a 15-mgd

(56.8 ML/day) facility that includes lime clarification, air stripping, recarbonation,
filtration, carbon adsorption, slip-stream RO, and disinfection. It is estimated that less
than 5 percent of the domestic water supply is comprised of the recovered water. The
Orange County Water District has not identified any significant risk to users of the
groundwater from the indirect potable reuse practice.

Upper Occoquan Sewage Authority Water Reclamation Plant, Virginia. In 1978, the
15-mgd Upper Occoquan Sewage Authority (UOSA) Water Reclamation Plant in
northern Virginia began reclaiming wastewater for subsequent discharge to the
Occoquan Reservoir. This reservoir is a critical source of drinking water for approxi-
mately 1 million people. The reclaimed water has accounted for as much as 90 percent of
the flow into the reservoir. Treatment includes primary treatment, secondary treatment,
biological nitrification, lime clarification and recarbonation, filtration, activated carbon
adsorption, and disinfection. The plant has been expanded to 26 mgd (98.4 ML/day)
and will be further expanded to 54 mgd (204 ML/ day) by the year 2000. No negative
health effects have been attributed to the plant or effluent discharges.

Potomac Estuary Experimental Water Treatment Plant, Washington, D.C. From 1981 to
1983, the 1-mgd (3.8 ML/day} Potomac Estuary Experimental Water Treatment Plant
was operated with an influent blend of Potomac Estuary water and nitrified secondary
effluent. The blend was designed to simulate influent water quality expected during
drought conditions when up to 50 percent of the estuary flow may comprise treated
wastewater. Treatment included aeration, coagulation, clarification, pre-disinfection,
filtration, carbon adsorption, and post-disinfection. An independent panel reviewed the
extensive testing performed by the U.S. Army Corps of Engineers (ACOE) and con-
cluded that the advanced treatment could recover water from a highly contaminated
source similar in quality to three major water supplies for the Washington, D.C.,
metropolitan area.

San Diego Total Resource Recovery Project, California. In 1983, a 1-mgd potable water
recovery demonstration facility was commissioned as part of a total resource recovery

1-2



SECTION 1. INTRODUCTION AND BACKGROUND

program established in San Diego, California. The purpose of the treatment system was
to reclaim raw water from raw wastewater. The system included primary treatment, a
water hyacinth aquaculture system, coagulation, clarification, filtration, UV disinfection,
RO, aeration, carbon adsorption, and disinfection. An extensive chronic toxicity risk
analysis showed that the risk associated with use of the recovered water as a raw water
supply was less than or equal to the use of the existing raw water entering the City’s
Miramar Water Treatment Plant. The City is now planning to reclaim up to 20 mgd
(75.7 ML/ day) of secondary effluent for augmentation of their 90,000 acrefoot San
Vicente Reservoir for eventual distribution to water customers.

El Paso, Texas, Fred Hervey Water Reclamation Plant. The 10-mgd (37.9 ML /day) Fred
Hervey Water Reclamation Plant began operation in El Paso, Texas, in 1985. The
recovered water is recharged to the Hueco Bolson drinking water aquifer where, over a
2-year period, the water travels to one of El Paso’s potable water wellfields to become
part of the potable water supply. The treatment system includes primary treatment,
activated sludge/powdered activated carbon treatment, lime treatment, recarbonation,
filtration, ozonation, and granular activated carbon (GAC) adsorption. Although no
negative health effects have been correlated with the reuse practice, an increase in the
total dissolved solids (TDS) content of the aquifer has occurred because the increased
pumping has lowered the aquifer level to the higher salinity water source. Slip-stream
demineralization will be included in future plant expansions to address the TDS issue.

Tampa Water Resource Recovery Project, Florida. The City of Tampa’s Water Resource
Recovery Pilot Plant began operation in 1986 with the purpose of evaluating the feasibil-
ity of reclaiming denitrified secondary effluent to a quality suitable for blending with
existing surface water and groundwater sources for indirect potable reuse. Several treat-
ments were evaluated, and one was selected for health effects testing. This treatment
system consisted of aeration, high pH lime clarification, recarbonation, filtration, GAC
adsorption, and ozonation. The results of the health effects testing coupled with the
microbiological and chemical analyses performed during the evaluation indicated that
the quality of the reuse water was equivalent to or exceeded the quality of the local raw
water supply. The City of Tampa intends to develop a 20- to 50-mgd (189 ML/day)
water resource recovery plant in the near future.

West Basin Water Recycling Program, California. From 1990 through 1995, the West
Basin Municipal Water District conceived, designed, constructed, and began operation
of the West Basin Water Recycling Program. This program includes reclaiming 5 mgd
(18.9 ML/day) (expandable to 20 mgd, or 75.7 ML/ day) of secondary effluent from the
City of Los Angeles’ Hyperion Treatment Plant for injection into the West Coast Basin
Barrier Project. The West Coast Basin Barrier Project has historically received an average
of 20 mgd of potable water for injection into the coastal reaches of local South Bay
aquifers for mitigation of saltwater intrusion. Substituting reclaimed water for the
potable water provides substantially greater water use efficiency in the area. Reclam-
ation treatment includes predecarbonation, lime clarification, recarbonation, filtration,
RO, postdecarbonation, and final disinfection. Based on hydrogeologic investigation and
modeling of the West Coast Basin, it is anticipated that the reclaimed water will improve
groundwater quality along the Barrier because of the high quality of the reclaimed water
relative to the imported water and the native groundwater.

-3



SECTION 1. INTRODUCTION AND BACKGROUND

Reedy Creek Improvement District, Advanced Water Reclamation Program, Florida.
In 1992, the Reedy Creek Improvement District began a pilot program to reduce
phosphorus (P) and nitrogen (N) in the effluent from their WWTP to very low levels.
Although the goal of treatment was not IPR, this was the first project to evaluate the
feasibility of using MF and UF as a replacement to lime clarification, recarbonation, and
gravity filtration for RO pretreatment. This approach was shown to be so effective that
MF and UF have displaced lime treatment as the preferred means of RO pretreatment on
subsequent IPR projects.

City of Scottsdale, Arizona, Water Campus Project. In 1994, the City of Scottsdale
began pilot testing MF and RO for the purpose of reclaiming wastewater for ground-
water recharge. The testing program, which has culminated in a 6.8-mgd (25.7 ML/ day)
IPR project currently under construction at the City’s Water Campus site, represents the
first planned IPR project in Arizona. During periods when demand for non-potable
reclaimed water is low, product water from the MF/RO system will be blended with
filtered surface water and injected into a potable aquifer using dry wells. The 6.8-mgd
facility represents the first phase of a multi-year project designed to have an ultimate
capacity of 25 mgd (94.6 ML/day).

City of San Diego, California, Water Repurification Project. As an outgrowth of their
Total Resource Recovery Project, the City of San Diego began the Repurification Project
to reclaim up to 20 mgd of wastewater for indirect potable use. The program is currently
evaluating the feasibility of using the following advanced water treatment processes to
re-purify tertiary effluent from the City’s new North City Water Reclamation Plant to a
quality suitable for direct discharge to the San Vicente Reservoir, one of the City’s main
raw water reservoirs: MF/UF, RO, ion exchange, and ozonation. The project represents
the first surface supply augmentation IPR project in California and must satisfy stringent
California Department of Health Services requirements regarding virus removal and
real-time monitoring of individual processes for pathogen removal. If successful, the
project will result in the construction of the largest IPR plant in the U.S.

1.2 The Need for Indirect Potable Reuse for the City of
McAllen

The City of McAllen, Texas, is located in the Lower Rio Grande Valley near the United
States-Mexico border, approximately 40 miles upstream from the mouth of the Rio
Grande River. The City presently derives its water supply from water rights in the Rio
Grande River that it shares with multiple parties, including other cities, water supply
corporations, irrigation districts, and Mexico. The Lower Rio Grande Valley is a growing
area with an existing water shortage problem. The Texas Water Development Board
(TWDB) reports that all surface water resources in the area are 100 percent appropriated.
Additionally, this semi-arid area often experiences drought conditions. Projected growth
[...]
Cadmium (mg/L) 003  0.005° 0.0004° 0.005°
Calcium (mg/L) 77 77.7 721 86.9 0.714 833
Chromium (mg/L) 0.007° 0.010° 0.008° 0.01°
Iron (mg/L) 0.3° 0.77 0.171 0.032  0.1° 0.01 0.1
Lead (mg/L) 0.028 0.003° 0.002° 0.003
Magnesium {mg/l) 221 27.9 20.4 25.6 0.197 0.5°
Manganese (mg/L) 0.05°  0.025 0.018 0.015 0.017 0.001° 0.01°
Mercury (mg/L) 0.0003" 0.0003° 0.0003° 0.0003°
Potassium {mg/L) 9 9.58 17.8 29.9 1.36 2*
Selenium (mg/L) 0.007° 0.007° 0.007 0.007°
Silver (mg/L) 0.008° 0.010° 0.008° 0.01°
Sodium (mg/L) 102 140 157 253 13 16.2
Strontium (mg/L) 2.05 2.40 1.87 2 0.029°® 0.1°
Zinc (mg/L) 0.463 0.054 0.007 0.02°
Purgeable Volatiles
Vinyl Chloride 1° 1° 1° 1°
tran-1,2-Dichloroethene 1* 1° 1° 1°
cis-1,2-Dichloroethene 1° 1° 1° 1°
1,1,1-Trichloroethane 1° 1° 1° 1°
Carbon Tetrachioride 1° 1P 1° 1°
Trichloroethene 1° 1P 1° 1°

5-54



SECTION 5. DEMONSTRATION TESTING RESULTS

TABLE 5.16
Results of ZenoGem and RO Permeate Sampling for IPR Characterization
Primary Existing Raw Water ZenoGem
MCL Supply@ Permeate RO Permeate
Parameter 311/97 6/2/97 8/17/99 9/14/99 8/17/99 9/14/99

1,4-Dichlorobenzene 1° 1° 1® 0.60
Disinfection Byproducts
Trihalomethanes (SDS 80 236.00 215.00 198.00 244.00 5.40 8.30
THMSs)® (ug/L)
Haloacetic Acids (SDS 60 58.00 72.00 119.00 20.60 1.10 1.10
HAAS5)" (pg/L)
Semi-volatile Organics
Lindane (ug/L) 0.024 0.011 0.02° o0.02°
Endrin (ug/L) 002> 001 0.02° 0.02°
Methoxychlor (ug/L) 0.04° 004" 004> 0.04°
Toxaphene (ug/L) 0.5° 0.5° 0.5° 0.5°
Radiochemicals
Radium-226 (pCi/L) 0.2° 0.2° 0.2° 0.2°
Radium-228 (pCi/L) 1° 1° 1° 1°
Gross Alpha (pCi/L) 1° 1° 1° 1°
Chiorinated Herbicides
2,4-D (ug/L) ND ND ND ND
Silvex (2,4,5-TP) (ug/L) ND ND ND ND

*Source: Table 5.2 of Water Treatment Technology Program Report No. 26
®Not Detected at specified reporting limits.

“SDS THM - Simulated Distribution System Trihalomethanes (4 species)
9SDS HAAS - Simulated Distribution System Haloacetic Acids (5 species)
®Secondary MCL

'Secondary MCL: Federal = 500 mg/L; State = 1,000 mg/L

9Guildeline set by the State of California

ND =No Detection

pCi/L=picoCuries per liter




SECTION 6

Cost Estimates Using ZenoGem, ZeeWeed,
and RO Facilities

This section presents the cost estimates for two advanced treatment systems to produce
6.8 mgd of reclaimed water that would supplement the City of McAllen’s drinking
water supply by providing a new source of raw water to the City’s water treatment
plant. The advanced treatment system would be located at the site of the City’s south
WWTP. The effluent from the advanced treatment system would be of a quality suitable
for discharge to a new reclaimed water storage reservoir to be located in the vicinity of
the City’s existing water treatment plant. It is anticipated that the effluent from the
advanced treatment system would receive additional disinfection depending on TNRCC
requirements.

UV light disinfection or chlorination are two candidate disinfection methods. The most
appropriate may depend on whether the effluent consists of 100 percent RO permeate or
a blend of RO permeate and ZenoGem/ZeeWeed permeate!. In the latter case, UV
disinfection may be required because of the increased chlorine disinfection byproduct
formation potential of the UF permeate. For the purposes of this exercise, costs for final
disinfection have not been included because the method of disinfection has yet to be
determined. Costs for disinfection of the UF permeate with chloramines (prior to RO
treatment) have been included.

Estimates were developed for two alternatives:

o Treatment Alternative 1: ZenoGem MBR, UF permeate storage/disinfection and RO
facilities treating screened, de-gritted wastewater

e Treatment Alternative 2: Extended aeration and clarification (existing), ZeeWeed
system, UF permeate storage/disinfection and RO facilities treating secondary
effluent from the existing south WWTP

For Alternative 1, a new ZenoGem MBR system would be installed to treat the screened,
de-gritted wastewater and produce 8.5 mgd of reclaimed effluent. The UF permeate
would be disinfected with monochloramines, stored, and then treated by the RO system
(which includes acidification and antiscalant addition to the RO feedwater) to produce
6.8 mgd of RO permeate.

For Alternative 2, 9.4 mgd of effluent from the existing secondary clarifiers would be
treated by the ZeeWeed UF system to produce 8.5 mgd of permeate. The UF permeate
would then be disinfected, stored, and treated by RO as described for Alternative 1. For
either alternative, wastewater flows in excess of those necessary to produce 6.8 mgd of
RO permeate and would be processed by the existing WWTP facilities. Concentrate from
the ZeeWeed UF system would be recycled back to the aeration basins, while sludge

1 For purposes of the estimates, the ZenoGem/ZeeWeed permeate is referred to as UF permeate, as both processes use
the same UF membranes.

61




SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RQ FACILITIES

from the ZenoGem system would be digested and dried using existing facilities at the
WWTP. Both alternatives use existing headworks facilities for wastewater screening and
de-gritting.

Figure 6.1 displays a schematic of the existing WWTP. Figures 6.2 and 6.3 are schematics
of the two alternatives including existing facilities.

FIGURE 6.1
Existing WWTP Schematic
To
Sewage Chilorine
Screening Contact
Grit Aeration Basin Secondary Basin
Removal No. 1 Clairifier
FIGURE 6.2
ZenoGem MBR and RO Facilities
To
Sewage > > ____» Reclaimed
. Water
Screening )
Grit  ZenoGem Permeate RO Storage
Removal Unit Storage & Facilities
Disinfection
FIGURE 6.3

Conventional WWTP with ZeeWeed and RO Facilities

To
Sewage | U > — —”Reclaimed

Water

. Secondary ZeeWeed Permeate RO Storage
Screening Agrat!on Clairifier Unit Storage &  Facilities orag
) asin o .
& Grit No. 1 Disinfection

Removal

6-2




SECTICN 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES

6.1 Cost Assumptions

The estimates were prepared at an order-of-magnitude level to provide a relative and
preliminary cost comparison between the two treatment alternatives and are based on
information presently available. Order-of-magnitude cost estimates are defined by the
American Association of Cost Engineers as an approximate estimate made without
detailed engineering data. Final costs for each alternative will depend on such variables
as actual labor and material costs, market conditions, project scope, implementation
schedule, and will differ from the estimates presented. The costs are in present day
dollars, and annual unit costs are based on ZenoGem/ZeeWeed permeate capacity of 8.5
mgd and RO permeate capacity of 6.8 mgd. The plant availability factor assumed for
calculation of unit treatment costs (in $/1000 gallons) is 95%. A higher availability factor
is not required as the plant is intended to operate as a seasonally-average reuse
production plant. ZENON budget proposals used in estimating ZenoGem/ZeeWeed
and RO equipment costs are presented in Appendix H.

The estimates do not include costs for sewage screening and de-gritting (these facilities
are currently being upgraded at the south WWTP) for either alternative. Alternative 2
does not include capital costs for extended aeration or secondary clarification, as these
are existing. The costs related to ZenoGem, ZeeWeed, and RO equipment and required
ancillaries are included. The ZenoGem system is sized to account for downtime
associated with backpulsing and maintenance cleanings while the ZeeWeed system is
sized to account for downtimes associated with backpulsing only. At the assumed RO
feedwater recovery of 80 percent, 20 percent of the RO feedwater flow (1.7 mgd)
becomes waste concentrate requiring appropriate disposal. For purposes of this
estimate, RO concentrate is assumed to be discharged without further treatment to the
Arroyo Colorado using the City’s existing outfall. Consequently, costs are not included
for concentrate disposal.

6.2 Cost Estimates

Estimates were prepared for the following cost categories:

 Installed equipment, total construction, total capital, total unit capital, and amortized
capital

¢ Total O&M and total unit O&M

o Total annual and total unit annual

Tables 6.1 and 6.2 present the estimates for the Alternatives 1 and 2, respectively. The
tables include the assumptions and references used in developing component capital
costs and operating and maintenance costs. Table 6.3 presents design criteria
assumptions used in developing the cost estimates for each major process. In addition, a
line-item comparison of capital and O&M costs for the ZenoGem and ZeeWeed
technologies is presented in Appendix L.

63




SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES

TABLE 6.1
Order of Magnitude Cost Estimate for ZenoGem® and RO Alternative
Capital and O&M Cost Opinicn

item Cost Assumption Cost Reference
Fine Screening 3 20,000 3-mm screen CH2M HILL estimator ®
ZenoGem® System” $ 8,620,000 Zenon Budget Proposal
Bioreactor/Equalization Tanks $ 1,307,808 6tanks @ 170 ftx21 ftx 23 ft CH2M HILL estimator
(1.29 MG for equalization)
Permeate Storage $ 70,000 180,000 gallons CH2M HILL estimator ®
Transfer Pump to RO System $ 52,500 (2} 2,950 gpm @ 70 ft TDOH pumps CH2M HILL estimator °
plus cne stand-by
Chloramine Feed System
Chilorinator $ 30,000 50 Ib/day duplex system CH2M HILL estimator °
Ammoniator $ 30,000 100 gal/day duplex system CH2M HILL sstimator ®
RO System" $ 2,300,000 Zenon Budget Proposal
installation $ 2,730,000 25% of installed equipment costs
instatled Costs Subtotal $ 15,160,308
ZenoGem Equipment Building $ 288,000 4,800 SF CH2M HILL estimator ®
RO Building $ 390,000 6,500 SF CH2M HILL estimator °
Instalied Costs and Building Cost  $ 15,838,308
Subtotal
Unit Process Noncomponent
Costs
Yard Piping Allowance (10%) $ 1,583,831
Site Electrical Allowance (8%) $ 1,267,065
Site 1&C Allowance (5%) $ 791,915
Site Civil Allowance (5%} $ 791,915
Unit Process Subtotal $ 20,273,034
Contingency {10%) $ 2,027,303
Contractor Overhead & Mark-up $ 2,027,303
(10%)
Total Construction Cost $ 24,327,641
Engineering & Administration (15%}) $ 3,649,145
Total Capital Cost $ 27,976,787
Total Capital Unit Cost ($/1,000 s 11.87
gallon)
Amortized Capital Cost (20yr @ $ 2,539,072
6.5%)
Operation & Maintenance Costs
Major Chemical Costs
Disinfection: Chlorine $ 21,350 $610/ton Hill Brothers Chemical Co.
Disinfection: Ammonia $ 9,620 $370/ton Hill Brothers Chemicai Cao.
Backpulse Chemicals: Sodium $ 8,232 $0.31/Liter Zenon Budget Proposal
Hypochlorite )
CIP Chemical #1: MC-1 $ 220 $1.67/Liter Zenon Budget Proposal
CIP Chemical #2: Sedium $ 304 $0.31/Liter Zenon Budget Proposal
Hypochlorite (250 mg/L)
RO - Sulfuric Acid $ 5,745 $0.04/1b Zenen Budget Proposal
RO - Scdium Bisuifite $ 2,594 $0.25/Ib Zenon Budget Proposal

RO - Antiscalant $ 122,359 $3.27/Liter Zencn Budget Proposal




SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES

TABLE 6.1
Order of Magnitude Cost Estimate for ZenoGem® and RO Alternative
Capital and Q&M Cost Opinion

Item Cost Assumption Cost Reference
RO - Organic Acid: MC-1 $ 8,658 $2.29/kg Zenon Budget Proposal
RO - Alkali Surfactant: MC-4 $ 1,738 $3.06/kg Zenon Budget Proposal
RO - Sanitizer: MP-1 $ 4,748 $5.01/Liter Zenon Budget Proposal
Major Power Costs $0.075/kW-hr
Screening $ - Existing
Permeate Pumps $ 37,392 Zenon Budget Proposail
Recircutation Pumps $ 59,068 Zenon Budget Proposal
Sludge Wasting Pumps $ 890 Zenon Budget Proposal
Membrane Air Scour Blowers $ 237,213 Zenon Budget Proposal
Process Air Blowers $ 119,501 Zenon Budget Propasal
Anoxic Zong Mixers $ . Zenon Budget Proposal
Air Separation System Vacuum $ 2,520 Zenon Budget Proposai
Pumps
Backpulse Sodium Hypochiorite - $ 3 Zenon Budget Proposal
Metering
Chemical Feed #1 - Metering $ 245 Zenon Budget Proposal
Air Compressars $ 2,515 Zenon Budget Proposal
Air Driers $ - Zenon Budget Proposal
Controis & Instrumentation $ 857 Zenon Budget Proposal
Miscellaneous $ 657 Zenon Budget Proposal
RO - Pretreatment Chemical Mixers, $ 501,591 . Zenon Budget Proposal
Process Pump, CIP Pump
Membrane/Cartridge Filter
Replacement Costs
ZenoGem $ 329,311 1-yr warranty; 8-yr replacement  Zenon Budget Proposal
frequency
RO $ 226,286 5-yr replacement frequency Zenon Budget Proposal
Cartridge Filter $ 24,837 Annual replacement Zencon Budget Proposal
Other Costs
Maintenance $ 63,750 Prorated South WWTP Costs
Permit Fees $ 39,100 Prorated South WWTP Costs
Land Maintenance $ 12,750 Replacement of sand in drying Prorated South WWTP Costs
beds
Supplies 5 61,200 Includes land application of sludge Prorated South WWTP Costs
($31.50/dry ton)
Labor $ 436,800 14 O&M personnel @ $15.00/hr (9 CH2M HILL estimate
ZenoGem; 5 for RO)
Laboratory $ 141,100 Includes 4 lab techs, analysis, Prorated Scuth WWTP Costs
Q&M, etc.
Total Annual Operation & $ 2,482,754
Maintenance Cost
Total Annual O&M Unit Cost $ 1.05

($/1,000 galion)



SECTION 6. COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES

TABLE 6.1

Order of Magnitude Cost Estimate for ZenoGem® and RO Altemative
Capital and O&M Cost Opinion

Item Cost Assumption Cost Reference
Total Annual Cost $ 5,021,826
Total Unit Cost ($/1,000 gallon) $ 2,13 Based on 6.8 MGD product water

flow; plant availability factor = 95%

® Detailed listing of components comprising ZenoGem and RO systems are presented in Appendix H.
® ENR CCl reference number 6126.79

TABLE 6.2
Order of Magnitude Cost Estimate for ZeeWeed® and RO Altemative
Capital and O&M Cost Opinion

Item Cost Assumption Cost Reference

Fine Screening $ 20,000 3-mm screen CH2M HILL estimator ®
ZeeWeed® Tertiary Treatment $ 5,075,000 Zenon Budget Proposal
System"

ZeeWeed Tanks $ 162,468 4tanks @ 70ftx 10 ftx 10 ft CH2M HILL estimator ®
Permeate Storage $ 70,000 180,000 gallons CH2M HILL estimator ®
Transtfer Pump to RO System $ 52,500 (2) 2950 gpm @ 70 ft TDH pumps = CH2M HILL estimator b

plus one stand-by

Chloramine Feed System

Chlorinator $ 30,000 50 Ib/day duplex system CH2M HILL estimator ®
Ammoniator $ 30,000 100 gal/day duplex system CH2M HILL estimator ®
RO System" $ 2,300,000 i Zenon Budget Proposal
Installation $ 1,843,750 25% of installed equipment costs
installed Costs Subtotal $ 9,583,718
ZeeWeed Equipment Building $ 84,000 1,400 SF CH2M HILL estimator ®
RO Building 3 390,000 6,500 SF CH2M HILL estimator ®
Installed Costs and Building Cost $ 10,057,718
Subtotal
Unit Process Noncomponent
Costs
Yard Piping Allowance (10%) $ 1,005,772
Site Electrical Allowance (8%) $ 804,617
Site 1&C Aliowance (5%) $ 502,886
Site Civil Allowance (5%) $ 502,886
Unit Process Subtotal $ 12,873,879
Contingency (10%) $ 1,287,388
Contractor Overhead & Mark-up (10%) $ 1,287,388
Total Construction Cost $ 15,448,655
Engineering & Administration (15%) $ 2,317,298
Total Capital Cost $ 17,765,953
Total Capital Unit Cost ($/1,000 s 7.53
gallon)
Amortized Capital Cost (20yr @ $ 1,612,374

66




SECTION 6, COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RC FACILITIES

TABLE 6.2

Order of Magnitude Cost Estimate for ZeeWeed® and RO Alternative

Capital and Q&M Cost Opinion

item

Cost Assumption

Cost Reference

6.5%)

Operation & Maintenance Costs

Major Chemical Costs
Disinfection: Chlorine
Disinfection: Ammonia

Backpulse Chemicals: Sodium
Hypochiorite

CIP Chemical #1: MC-1

CIP Chemical #2: Sodium
Hypochiorite (250 mg/L)

CIP Neutralization Chemical #1:
Sodium Hydroxide

CIP Neutralization Chemical #2:
Sodium Bisulfite

RO - Sulfuric Acid
RO - Scdium Bisulfite
RO - Antiscalant
RO - Organic Acid: MC-1
RO - Alkali Surfactant: MC-4
RO - Sanitizer: MP-1

Major Power Costs
Screening
Aeration Basins
Recirculation Pumps
Pemmeate Pumps
Membrane Air Scour Blowers

Air Separation System Vacuum
Pumps

Backpulse Scdium Hypochlorite -
Metering

Air Compressors
Air Driers

1&C
Miscellaneous

RO - Pretreatment Chemical
Mixers, Process Pump, CIP Pump

Membrane/Cartridge Filter
Repiacement Costs

ZeeWeed

RO

Cartridge Filter
Other Costs

Maintenance

Permit Fees

Land Maintenance

H B & H B 0